ELAINE BR

e

MAYQ

(L]

jild Senior Activity Center




Capital Improvement Projects
FY-2021 Project Construction

01

Park Improvements:
Update on Demolition
& Construction

02

Construction Timeline:
Revised Construction
Timeline and Schedule

Park Improvements:

2021 will see lots of construction activity around the City, the park being included in
major improvements scheduled for completion in the new year. The new Senior
Activity Center will also be completed and a number of Wastewater Collection
Systems and Treatment will begin receiving improvements.

Demolition is ahead of schedule, with the demolition of the courts remaining. Coast-
to-Coast (the court contractor) requested that the demolition of the courts doesn’t
[...]
and silty sand. The soil boring log is
from historical 1970 construction plans.

g ﬂ L P s USDA Soil Maps (attached below) show
*1 i the WWTP site has a soil type that is
characterized as Urban land — Leon -
Boulogne complex with O to 2 percent
slopes. This is the majority of the site. To
s e wne | the North along the waterway, a small
s portion of the site is characterized as
Tisonia mucky peat, O to 1 percent slope
and is very frequently flooded. No
WWTP equipment is located in this area.

= Soil Map—Duval County, Florida
{CONB WWTP)

B W

e TSN @ WP LE SN
|
]
8
? -5
i :
E £
€
2
X* 16 TN »* 1 5N
i wEn w0 A 0 e 0 0 amrn &

= =

k ¥

i Mop Scoke: 131,370 F printe on A brescape {117 x 8.57) shext 4

Eonoq ) 0 £ w ]

Feet
[ = o Eil am
Map preection: Web Mercicor Comer coordinates: WSS Edge tics: UTM Zore 17N WGSS4

usps  Matural Resources Wab Soll Survey 12/5/2020
=== Conservation Service National Cooperative Soil Survey Page 10of 3

87



Soil Map—Duval County, Florida CONB WWTP

Map Unit Legend

Map Unit Symbol Map Unit Name Acres in AOI Percent of AOI

68 Tisonia mucky peat, 0 to 1 1.1 15.9%
percant slopes, very
frequently flooded

71 Urban land-Leon-Boulogne 59 81.7%
complex, 0 to 2 percent
slopes

75 Urban land-Hurricane-Albany 0.2 2.4%
complex, 0 to § percent
slopes

Totals for Area of Interest 7.2 100.0%

Geology, Soils, and Physiography

Neptune Beach is one of several towns on San Pablo Island, which stretches through
two counties (Duval and St. Johns) and extends from Naval Station Mayport at its
northern tip to Vilano Beach in the south, across from St. Augustine.

Soils types have previously been defined in the preceding paragraphs.

Along the coast of Duval County, Neptune Beach’s geology is associated with lagoons
and coastal rivers and streams referred to as undifferentiated Pleistocene and Holocene
coastal deposits (identified as Qph on the attached map). The sediments are composed
of sands, silts and clays that sometimes contain varying percentages of organic matter.
The sands may contain mica and heavy minerals. The sands are poorly to well sorted
depending on the depositional environment. These include beach, marsh and lagoonal
sediments which lie on the older undifferentiated Quaternary sediments or Nashua
Formation.

The underlying limestone formation in the area is the Floridan Aquifer.

88



. ~Qd

L ~ Qph
Qbd 1

ATLANTIC OCEAN

Tc

RIVER

GEOLOGIC MAP OF
DUVAL COUNTY

fr.a,\w!

Qbd

Qu Z{"

Qtr

Sr

4.1.4 Surface and Groundwater Hydrology

There are no Outstanding Florida Waters in the planning area. All surface waters are
designated Class Il waters, “suitable for recreation and for propagation of fish and
wildlife”. The planning area is located within the Hopkins Creek drainage basin (WBID
2266). The water quality in Hopkins Creek is generally good with the exception of
excessive fecal coliform. There are no wild or scenic rivers in the planning area. The

public drinking water source is the Floridan Aquifer, with wells at depths ranging from
600 to 1,200 feet.

4.1.5 Sourcewater Protection

The Floridan Aquifer is the source for drinking water in Neptune Beach. Water is
withdrawn from four (4) wells at depths ranging from 615 to 1,212 feet. FDEP conducted
a Source Water Assessment in 2019 as part of their Source Water Assessment and
Protection Program. For this community system, a 5-year ground water travel time
around each well was used to define the assessment area. The 5-year ground water
travel time is defined by the area from which water will drain to a well pumping at the
average daily permitted rate for a five-year period of time. The only potential

contaminant source was from petroleum storage tanks at the City's WWTF. These were
rated as a Low Concern level.

89



4.1.6 Environmentally Sensitive Areas or Features

4.1.6.1 Wetlands
According to the U.S. Department of the Interior National Wetland Inventory Map
attached below, the WWTP is adjacent to wetlands but none are on the site.

U.S. Fish and Wildlife Service

National Wetlands Invento

CONB WWTP

E1UBI

EZEMIN

This mapl s for general reference only. The usF n dWldI!
December 5, 2020 Service is not responsible for the accuracy or curren! of the
base data shown on & map. Al et reatad data shoud

Wetlands Freshwater Emergent Wetland | ES be used in accardance wtn the ayer metadata ound on e

) ) Wetlands Mapper web s
B Estuarine and Marine Deepwater [ Freshwater Forested/Shrub Wetland Other
I:\ Estuarine and Marine Wetland ! Freshwater Pond . Riverine

Natonal Wetands inventory (NWT)
This page was produced by the NV mapper

4.1.6.2 Environmentally Sensitive Lands
According to the USDA Natural Resources Conservation Service, there are no prime or
unique farmlands in the planning area.

4.1.6.3 Plant and Animal Communities (Endangered Species)

Due to amount of space utilized to construct the wastewater plant and Public Works
offices, there is very little dominant type of natural vegetation remaining on the site.
Areas not covered with tanks and equipment, building or paving is planted with St
Augustine or other local grasses.

Based on the 2008 “STATE OF THE RIVER REPORT FOR THE
LOWER ST. JOHNS RIVER BASIN, FLORIDA”, there are animals that are protected
under the Endangered Species Act of 1973 (Congress 1973). This list is comprised of

90



three species - the West Indian Manatee, Bald Eagle, and Wood Stork. These animals
are considered primary indicators of ecosystem health because of their direct use of the
St. Johns River ecosystem. The data available for these species were relatively more
robust than data on the also listed shortnose sturgeon, piping plover, Florida scrub-jay,
and Eastern indigo snake (although included in past reports, the latter three have not
been included in this report). In addition, other endangered or threatened species of
interest to the area include the North Atlantic Right Whale and Loggerhead Sea Turtle.
However, because these animals are associated with the coastal and offshore
boundaries of the LSJRB they are not included in this report.

Due to the WWTP being adjacent to, but not within, the Intracoastal waterway, the
manatee is not affected by the current plant operations, nor will they be affected by the
new upgrades. While birds sometimes gather at WWTP facilities, they are generally not
prevalent at the WWTP site.

Since the site is fully developed and animals/birds and native vegetation are not
common to the site, the assessment is that the upgrades at Neptune Beach WWTP will
not affect rare, endangered or threatened species of vegetation or animals.

4.1.6.4 Archeological and Historical Sites

There are no known Conservation Easements to protect historical or archaeological
sites located at the Neptune Beach WWTP site. There are no state records (per the
Division of Historical Resources of the Florida Department of State) regarding the
potential of historical or archaeological sites within the project area. There are also no
known national or natural landmarks in the WWTP area.

4.1.7 Flood Plain

FEMA Flood Map Plate number 12031C0408J shows that the WWTP site lies partially
within Flood Zone “AE”. The Base Flood Elevation (BFE) for zone AE is elevation 6.00.
Approximately 50% of the WWTP site is within Zone AE.

4.1.8 Air Quality

The air quality in Duval County generally in the Good range according to information
from the City of Jacksonville Environmental Quality Division. There are no major
sources of air emissions permitted by FDEP that lie within the City of Neptune Beach.

4.2 Soclo-EcoNomic CONDITIONS

4.2.1 Population

Population within the City of Neptune Beach was estimated at 7,259 in 2019 according
to the U.S. Census Bureau. The planning area for this Facilities Plan includes all the
area within the municipal boundaries, which includes Census Tract Nos. 140.01 and
140.02.

91



The City is nearly built out. Only one major development is currently planned in Neptune
Beach, Saltwater Row, which will include a large retail center and two hotels.

4.2.2 Land Use and Development

Per the Neptune Beach Vision Plan, “Existing Conditions” chapter and the Neptune
Beach Zoning Map, the Central Business District contains mixed-use properties. No
other zones in the City can be identified as “mixed-use” in the truest sense; meaning
they do not allow for a combination of commercial, office, and residential uses. The vast
majority of Neptune Beach is zoned for low density (single-family) residential uses.

Per the Future Land Use map, over half of the City’s acreage is dedicated to residential
development, with 80 percent low-density and 2 percent high-density use. Parks and
conservation areas comprise 30 percent of the City’s land. Only 9 percent is meant for
varying intensities of commercial development.

4.3 WASTEWATER TREATMENT AND COLLECTION SYSTEM
4.3.1 Description of Existing Wastewater System

4.3.1.1 Wastewater Treatment

The City of Neptune Beach Wastewater Treatment Facility (WWTF) is a domestic
wastewater treatment facility that serves the citizens and businesses within the city
limits. The facility is located at:

2010 Forest Avenue
Neptune Beach, Florida 32266

The WWTF provides advanced wastewater treatment and operates under Florida
Department of Environmental Protection (FDEP) Permit Number FL0O020427.

The original treatment plant was built in the 1950’s and, like many wastewater facilities,
has been upgraded and modified a number of times. The most recent modifications
occurred in 2017 with the implementation of equalization basins and modifications to the
Package Plant.

The WWTF consists of two treatment plants, served by a common influent system and a
common disinfection and effluent disposal system—an Integrated Fixed-Film Activated
Sludge (IFAS) Plant and a Package Plant.

The influent system for the WWTF consists of mechanical screens for removal of debris,
followed by a vortex grit removal system. Two separate influent pump stations then
pump flow to the two plants:
1 Plant #1 is a 0.8 MGD AADF design flow Integrated Fixed-Film Activated Sludge
(IFAS) plant.
"1 Plant #2 is a 0.235 Package Plant running in Extended Aeration mode.

92



Flow equalization (surge tanks) help to alleviate normal diurnal flows and heavy flows
caused by extreme rain events.

Effluent from the two plants is combined, and flows through a disk filter unit prior to
disinfection with sodium hypochlorite. Dechlorination is accomplished with sodium
bisulfite.

Treated wastewater is pumped through a combined effluent force main (shared by the
cities of Jacksonville Beach and Atlantic Beach) to the St. Johns River, near the mouth
of the river at Sherman Point. The receiving stream is classified as Class Ill Marine
Waters. FDEP has established mixing zones for total recoverable copper and total
cyanide for the discharge.

An on-site reuse system provides reclaimed water for washdown and plant processes.
FDEP also permits up to a 0.099 MGD AADF slow-rate public access system to provide
reclaimed water for a JEA electrical substation and residential/city properties within
0.75-mile radius of the WWTF.

Biosolids from the WWTF are aerobically stabilized, then dewatered with a belt filter
press. Dewatered biosolids are transported to a Class 1 Landfill for disposal.

4.3.1.2 Wastewater Collection System
The wastewater collection system consists of approximately 100,000 linear feet of
gravity sewer main, 470 manholes and 13 lift stations with associated force mains.

Much of the collection system is old, though approximately 24 percent of the gravity
mains and manholes have been replaced. Despite this remedial work, the system is
plagued with inflow and infiltration.

4.3.2 Present and Historical Flows

Historical average daily flows for the two most recent years averaged approximately 0.6
MGD. However, problems with inflow/infiltration in the collection system create
excessive flows during heavy rainfall conditions. As detailed in Section 2.2., flows more
than double during heavy rainfall months, and peak day flows can exceed plant capacity
and put the City at risk of sanitary sewer overflows.

4.3.2.1 Performance of Existing Wastewater System

4.3.2.1.1 Wastewater Treatment Facility

While the treatment plant has managed to meet most permit requirements, there have
been multiple exceedances of the Total Nitrogen limits needed to meet the Total
Maximum Daily Load for the Lower St. Johns River.

93



The City is under an FDEP Consent Order, OGC No. 20-0773. The Consent Order
requires the City to modify and/or upgrade the treatment facility to meet the Total
Nitrogen limit within a two-year period.

A more detailed review of the WWTF performance is included in Section 2.2 of this
document.

4.3.2.1.2 Wastewater Collection System

As detailed in Section 2.2, the City’s wastewater collection system experiences
excessive inflow and infiltration (I/1) during rainfall events. Much of the gravity sewer
system is in need of rehabilitation or replacement due to the age of the system and
resulting cracks, corrosion or collapse.

In an area east of 3" Street and in the Oceanwood development, gravity sewers are
located behind homes, with no easements. This makes maintenance or repair of these
mains nearly impossible, and increases the risk of sewer main failures and overflows.
These sewer mains need to be replaced in the City right-of-way.

The City’s master lift station discharges to a gravity interceptor on Florida Blvd. This
interceptor is at capacity, and experiences sanitary sewer overflows during heavy
rainfall periods. The interceptor needs to be replaced with a force main directly into the
WWTF.

A significant portion (approximately 70%) of the City’s wastewater flow crosses 3"
Street (Highway A1A) through a single gravity sewer main. This main is nearing
capacity, and in the event of a break or blockage, numerous sewer overflow would
occur. An additional gravity line crossing 3 Street is necessary to ensure continuous
service for this area.

All of the City’s 13 lift stations are in need of rehabilitation.

One of the lift stations (Bal Harbor) is located between two residential properties.
Access to the station is limited, making maintenance and repair extremely difficult, and
increases the threat of sewer overflows into back yards. This station is recommended
for replacement in City right-of-way with proper access.

At the Leeward Landing lift station, the force main from the station discharges to a
gravity interceptor that is at capacity. The force main needs to be relocated to another
nearby gravity interceptor that is not near capacity.

There are two neighborhoods (42 residences) in Neptune Beach that are not served by
City sewer, but are on septic tanks. These septic tanks are located in a drainage area to
Hopkins Creek, which has had excessive fecal coliforms. A septic-to-sewer conversion
project is needed for these locations.

4.3.3 Service Area Population and Wastewater Flow Projections
The City is nearly built out, with only two developments forecast for the planning period.

94



Current population is approximately 7,300
Treatment Plant Residuals

WWTF biosolids are wasted to a thickener tank and aerobically digested. Digested
sludge is dewatered using a belt filter press and disposed of at the Trail Ridge Landfill.

4.4 MANAGERIAL CAPACITY

The City of Neptune Beach has sole responsibility and authority to build, operate and
maintain the wastewater system. The Public Works Department provides wastewater
services. An experienced Public Works Director heads the Department, and a licensed
Professional Engineer is employed part-time.

The WWTF is staffed with FDEP-licensed wastewater operators on two shifts. During
times when the plant is unattended, an electronic monitoring system (SCADA system)
monitors WWTF parameters and automatically calls for operators in the event of a
problem. The Lead Operator is a Class ___ operator, who works on the shift with the
highest flow. Additional operators include __ operators who hold Class ____licenses.